

English language proficiency test results - Engineering Department 17/06/2026

ID Number	Test level	Percentage of correct answers	Test Passed
536972	B1	71,5	YES
545597	B1	67,5	YES
548342	B1	76,5	YES
553733	B1	82	YES
554145	B1	90,5	YES
554472	B1	83,5	YES
554623	B1	56	NO
554865	B1	56	NO
557438	B2	64,14	YES
558285	B1	69,5	YES
566657	B1	65,5	YES
566779	B1	66,5	YES
567561	B2	52,02	NO
567854	B1	63	YES
568280	B1	absent	
568557	B2	48,95	NO
568881	B2	72,08	YES
569043	B2	56	NO
569867	B2	75,77	YES
570182	B2	absent	
571080	B2	67,91	YES
573235	B1	72,5	YES
574196	B2	61,91	YES
574265	B2	77,59	YES
574308	B1	86,5	YES
574499	B2	72,09	YES
575193	B2	65,05	YES
575224	B2	33,23	NO
575386	B2	70,23	YES
577421	B2	51,18	NO
578131	B1	88	YES
578158	B2	61	YES
578699	B2	41,11	NO
578751	B1	56	NO
579190	B1	42	NO
579268	B2	41,92	NO
579935	B1	60,5	YES

579974	B1	79	YES
580022	B1	60	YES
580358	B1	94,5	YES
580475	B1	77,5	YES
580503	B2	67,36	YES
580508	B2	62,58	YES
580712	B2	88,36	YES
584645	B2	44,48	NO
584961	B2	80,64	YES
585422	B2	52,33	NO
585434	B2	49,05	NO
586006	B2	60,27	YES
586105	B2	62,14	YES
586157	B2	38,41	NO
587198	B2	50,42	NO
587387	B2	55,97	NO
587398	B2	52,73	NO
587404	B2	91,36	YES
587829	B1	78	YES
588411	B1	69	YES

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.